
*eac’

  

., amw.» ~ ‘ a. ..

 

Industrial Sewing Machine Parts Catalog

Model 166R

166RB

167R

167RB

INDEX Page
  

Afm bed & Its aC‘CeSSOHeS ..................................................................................... 1

Thread take-Up lever & needle baf mechanism ....................................................... 3

Arm shaft & verilcal shaft mechanism ........................................................................ 5

Stltch length regulator mechanism ......................................................................... 7

Présser fOO1 mechanlsm ......................................................................................... 9

Upper feed mechamsm .......................................................................................... 11

Lower feed mechanlsm ......................................................................................... 15

Hook shafI & rotahng hook mechanism .................................................................... 17

O" ‘UbHCathn mechanlsm ..................................................................................... 19

Accessory box & accessorles ................................................................................. 21

O" pan & other ’accessones ..................................................................................... 23

Consolidated Sewing Machine Corp.., NewYork



 

 

salaossaoov SM 19 (2138 WE?



 

   

 

Commo

 

 

 

n Parts  

 

 

 

 

 

 

 

 

 

 

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 
    
  

 
 

 

 
   
 

 

   
 

2 _MF 10AO 471 B419207H01
Spring for sllde plate

Flg,

Descnptlon m mNO.

Amt. a: a: a:

7“?“'_ 7M9 11707 002 W500092H01 ,1 _ 7777 77 Sgrew711/64(40)><5 5 ‘ 1 00 _I-2 MP 1040 584 W468291H01
Thre§d716k7gup77cqver

77177 0 E.-__ MF 1780 584 W458150H01
Thread take-up cover 1 HO. I737 M9 1108 001 B 503846H0‘1
Set screw 11/64140)><5.5 1 400 00 I__4777_ME__170_40 180 8 4090341101
Three hole threadgwde 7 1 0010710 0 I5 MF_ 80AO 181 W463484H01
Thread gurde for arm 1 KM ’

MG _43AO 181 W487126H01
777 lertagg guede for arm 1 O6 _ M9 0909 003 W501901H01

Screw 9/64(4O)X67 77 _ 77727_ 0000‘ I“77 M9 1123 003 W500511HO1
Screw 11/64(40)>< 7 4 01_0 _—877 MF 1040 186 W461744HO1
Spggl plh 1 +0000; r7 79 7M6 30130 8807777717N488418H01
47rgr77§r7de cover 7 1 0101 7 9 77&7 M9 1506 001 B 509088H01
Set screw 15/64(28)><8 1 0 0 L 0 ‘ I7171 777717.19 1608 046 7\_/\7/47§77469H01 77 77 7 7 Thread tension regulating thumb nut 1/4(40) 1 l 0 0 07' -‘1 2 MT BOAO 802 W476470HO1
Thumb nut rev97l7u7177l7o7r1 Stopper 7 77 w777_7771777777 07797910 7_ 13 MF 4300 245 W478173HO1
Thread tension sp_rlng___ 1 0000 1 -—14 77777MM 11AO77556 W477611H01

_7 7 77 7 77Ib16§d379ns710r1r7ele73651ng disc 1 O O O O I 3 7_ 15 N19 0204 060 B 509216H01 7 77 7 7 77 7 7 7T777h7r797a7ad tenSlon relegsmg pir717 ¢2>7<284 1 10700 O l 1- 1'16 _MF 1040 555 W444059H01
Thread tehsroh drsc 2 0000 f l . ' _717777 MF 1040 5573 7 B 419178H01 7 7 77777I7h7r7eag7t7e7r1§7rgn 3171757177 7777 7777 7777 71 I00 0 1+

J?" ME 83A0 18.7 W486346H02M__,_-_ _*_‘ _~_,Thre,a,9cia}_<9:,utp $91109 ,- . , 001 1 L1 .19 MF 1OAO 709 W453140H01
Thread tenSIOn re_gu|ator bushing 00 O O l720 M9 0901 002 ws00741 H01 7 Screw 97776704971334 7777777 0 00 0 .79071 M_F 43E0 210 W331OOSGO3

. Thread tension7regulator complete 0107010 I.7_271 M9 1107 002 W500092HO1
Screw 11/64g40_)><6.5 0022 MG 3040 601 W483491H01

7 Clog guideplate 77 7 007 1 77 23 7777M9 1106 011 W502948H01
777 Screw77171/6414013gg7 77 77 0000 + 7124 MF 2680 10_1 W322721HO1

Needle plate B26g7mm)
0000 1 I25 M9 0604 002 850907OH01

Screw 3/32(56)><2,2
O ‘ 7 .

0 1 ‘
 

0
0
0

W 4

.
7

 

 
 

 

 

  
 

_2z7__MG 3040 470 B 419208H02 Slide plate
1 . l

77 9072 MF 80E0 47o W461757GOZ
Slide plate complete 7 0 o ‘7728 M9 1106 003 W500369HO1
Screw 11/64(40)><20 000 7 729 MF 1040 181 w452151H01 Thread uide for face Plate 0 a

Mg 43A1 181 W487127H01
Thread guide for face Plate O ‘ 7‘730 MG 3041 930 W344935H01 7 Face plate 00 '7 77 31 _ M9 1070 003 S 516131H01 Screw 5/32(40)><30 000:) 1 l

 

    
 

.._7__

  



 

 
WSINVHOBW ENS BWGEEN 1? HBAEW dn-BMVL GVBHHL

_8._.



THREAD TAKE-UP LEVER 8r NEEDLE BAR MECHANISM

 

  

Munge» -.\.

Common Parts

    

    
 

 

 

 

 

 

 

  
 

 

 

 

 

 

 

 

 

Fig.

1 1

Description Amt. a: 2'1: E
No. Parts. No, Ref. No. 7

Reqv 515.“? '8 7

887 7__M§ 1519 001 B 509114H01 Set screw 15/64(28)><23.5 ‘1 Q0 0 O A , ‘
773777 “MS 1802 006 85038511401 _ _ 7 77_ 7 7 777Sc_r_eyy7 9_/32(28)><14 7 7 1 0000 ' l j
38 MF 60A1 383 W450075H01 Crank 1 O O O O ‘
3_9 M9 1606 001 B 504016H01 __ 77 _ 7 7 Set screw 1/4(40)><7 331000 J 4
40 MF 10A0 662 W444056H02 77 7 7_ 7 Needle bar connectingjink guide 1 O O O O 4 ,
41 MF 10A0 325 W443934H01 Suare block 1 O O O O
42_ M9 1110 002 W500294H01 _ 77 7 7 Screw 11/64(40)><8 2 0700 1.
903 MP 6250 580 W331012601 7 _ 77 7 7 _ 7 Thread take-up lever 81 needle bar complete 1 O LO 77

MF 6750 580 W331012602 Thread take-up lever & needle bar complete 1 O

7__4_3 M9 0815 002 W484210H01 Screw 1/8(44)><4 5 1 0 Op O
44 _ MF 83AO 128 3 9700021103 Needle 03x1 1:22 07 f 1 1

MG 37AO 128 S 970005H07 Needle DP><17 1:22 0 ' ‘ J

“4577 MG 42A0 181 W487123H01 7_ 7 777Ih_r_ead_g7uide for ggedlgpar 77 7 7 1 0.01 l 1
77116777 MG 37A1 181 W487001H01 7 7 [breed7guide for 7geed|7e_7b7ar7p_usr7r7irjg 7(0r1der) 7‘71 070 I r
47 M9 1102 001 W500489H01 Set screw 11/64 40 X2] 1 OOO ‘ t
48 7 MG 30A0 664 W487002H01 7 Needle bar bushing(under) 77 1 OO 7 ‘

7749_ MG 30A0 7660 W483477H01 777 Needle bar 1 O O l ; j i
50 MF 60A0 663 w461760H01 Needle bar bushin we: 1 00 E 1 ’ ‘
751 M9 1503 001 B 508971H01 _ Set screw 15/64(28)><4,5 1 O 1‘
52777 MF 1OA2 740 W500003H01 _ __ _ 7 7 7 Felt for needle bar bushingwpper) 1 O

53 MF 60A0 742 W502181H01 Ca- for needle bar bushin- u-er 1 

 

  fl
fl
l

O
.

0
0
0
0

H
E
W

 E
l
fl
l
l
l

  

 

   
       



> K/i “J

 
WSINVHOEW .LdVHS 'IVOLLHEA ‘9 .LdVHS WBV



 

Flg,

No. Parts. No.

56 M9 1513001

Ref. No.

Descrrptron

 

B 509088HO1 ‘ Serms‘crew 15,164 (28)>< 7
 

57 MF 60A0 232 7W464O11H01
 

Arm shaft buslyhg (left) ‘
0
.
)

 

 

O
O 1

+
1

 

 
    
~68 MF 60A2 740 W501524HO1 Felt for arm shaft bushing , ' "" j

59 M9 180_2 001 ,, W500036HO1 ,- mSet screw 1/4(40)><4 7

69. MF 70AO 352 7W476422H0‘l WWCollar for arm shaft ' 1. |

61 MF 60AO 230 W326240H01 Arm shaft O

~62 _ M9 1606 001

7 63 MF 4OAO 331

64 M9 0320 065
     

P 911000X01

P 611003X 02

8 5914111102

 

 

. Set screw 1/4(40)>< 7

Bevel gear for arm shaft

Cat rm   

 

 

904 MP 70_EO 280 W331027GO1 __Feed cam complete 7

, 65 MF 60A1 740 W5007_38HO1 ‘‘‘‘‘ Felt for feed cam

66 MF 60A0 700 W500836H01 Sprmg for feed cam
 

 
 

67 MF "60AWO w233 w451 57531101» Arm s_haft bushlhglright) A
m
a
d
a
g
‘
m
a
g
w

   
 

 

 

 
 

 

 

 

 

69 _ MF 10A0 682 W453500H01 Balance wheel _

_2_-., MG 3781 682 W231701H01_ Balance wheel 7 W_ _

70 M9 1502 002 W500509H01 Screw 15/641382K1 2W_ A _

71 M9 2201 003 W461726HO1 Screw 11/32(28)><1O

72 MG 308_0 740 W464014H01 ____ Felt for crank rod

73 MF 6580 744 W324562H01 ________ Feed forked connectmg _r0d

 

74 MF SOAO 384

75 M9 1802 045 A B 508961H01

W321787H01 Crank rod

Nut 9/32(28)

 

   
 

 

  
 

  
 

 

 

,, Z§ M9 1806 036 W469444H01‘ Taper screw 9/32(28)><23 '-

77__ MF 40A0 332 P 611002XO2 Bevel gear for hook shaft

_ 78___ MF 4OAO 334 P 611001XO2 Bevel gear for vertrcal shaft (under) , W W 3

79 MF 6780 522 W462734H0‘l _.____ Yertlcal shaft bushing (under)

80 MF 60A0 740 W500042H01 Felt for vertlcal shaft bushingW

_ 8‘!w MF 6780 520 W444124H01 AWL/er‘tjygal shaftflww W W ,,,___

_ 82 MG 3780 521 W462791F101 Vertical shaleggshpg (upper) _

 

 

  

 

83 MF 40A0 333 P'611000X02 Bevel gear for vertrcal shaft (quner)

 

 

 

      
 

 



 
WSINVHOBW HOLVWDDEB HLBNEW HOlliS



STITCH LENGTH REGULATOR MECHANISM

  

. ”Mm"w'firz‘om‘ Quad/5464‘. ,gtéwhcw

 

gomyonfarts

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  
 

 

  

 

 

 

 

 

 

 

 

 

  

    
 

 

 

-2. , ,. 1
F19.

a E

No Parts No Ref No Descnphon An“ 1: 3:: a: 3 '
' ' ’ '

Rec: :3 E § :‘3 .
876 M9 0718 063 W481425H01 ‘ 7 7 77777777 879179170 1 QUIO; IE '
87 M9 1501 0027 W502945H02 _7 77 7 7 7 77Sc_r_ew71 57641281x85 77 7 7 , 1 OQEO I I
88 MG 30A0 153 W483492H01 Feed connectmg Imk 1 OOI -IIII
89 M9 1504 002 _B 508963H01 __ Screw 15/64(28)><1O 3 IIIQII_I-I
907 MG 30/10 152 W487005H01 _7 7_ 7777 7 7 7777777F7eeg7re71101aror 1 001 =-

77971 M9__1iL3 001 8509060H01 Ser screw 15/64(28)><10 1 UV) I
7 92 MG 5180 750 7777‘\_/\(A479396H01 __ _ ____7 Feed connectrng bushmg 7 _7 ‘I _7 ,1—61 I ‘ r _
93 M9 0904 063 w479395H01 77777 7 Feed connecrrrr79_rrrnge pm 1 ‘11 11;) I ,7 777717 7

_79_4 MF 60/11 640 W484899H01 Srrrchmh reLuIaror screw 1 1201 “I -I
_95 MG 42A0 572 W48712_§_f-101 A _ w Presser spring for strtch length 1 ”30‘ - — 7
96 M9 0420 060 W487124HO1 Stopper pm for Smch length 4mg 1 01071 d .-

7797mm; 42A0 631 w344970H01 Strtchlengrh reguraror dral ' 1 1",):01 _m._
98 M9 1209 002 B503887H01 7 __ Screw 3/16(28)><9 7 1 Op;"__] 7

7997 77M9 1501 092 w502945H01 7 7 7 7 7 7 _7 Sgeng/ggggegxgg 7 2 00pm 7‘7 7; 1
100 M9 1207 003 a 509288H01 Screw 3/16(28)>‘6 5 1 O O O O ‘
101 MP 2680 632 W346067H017 77__7 77777 _7_ 7 _ 77Beyerse7sgwrng |e\_/7er7777777 7 7 7 7] 0101 777 7
102 M9 5003 0573 8503895H07177 7 7 7 7 _ 777759an washer 77 _ 1 [OJQIOO 1‘_ __

_71£3_ MF 6OAO 633 W462608HO1
Reverse strtch lever Shaft 1 010 O O ‘

104 M9 1501 007 8509256HO] _ _ Screw 15/64(28)><145 1 0010 “II _
105 M9 1110 002 W500294HO1 Screw 11/64(40)><8 2 000 I
106 MG 3030 708 W462888H01 Feewulam spr1r1_g_holder 1 O'OO-I_-I
107 MF 60A0 572 W445312HO1 Sprmg _ 1 0:010“-
106‘” MG 4151 635 w331018602 __ 7 Stitch length reguiatrng bracket complete_ 1 Op; IIIEPIII
109 MG 30A0 761 w4s7006HO1 Eccenrrrc pm ‘ 1 010 m I

E 1

__ - _ 2...”... r1 _, ,
I r 1

7 7 _ 77 __
1 1 -III

~~~~~ r ~ ~- ~ IIII' ~I

 

 

 

.
.
fi
=
"
.
-
'
!
!
!

    



\/"

VEL 

17

ZVL

   

8H

 

6H.

M
M
Q
C
M
M
W

8171

V17L

    
  

 

'«
m
3

2
 

WSINVHOEW .LOO:J HESSEHd



PRESSER FOOT MECHANISM

 

 

 

       

 

Cpmmon Parts

  

 

 

 

 
 

 

  

 

 

 1

 

 

 

 

 

 

 

 

   

 

 
  

 

  
  
     
    

1:1 .
1

N9 P t N R f N Descnphon Amt, “$52!! g l

0, ar 8 O 8 O
Req §;§.§ g

—116 M9 2001 016 8 5033431101 9 Hrnged screw 5411612417230 1 010 —I-

__117 MG 3vo 725 w344931H01 L1ftin_g|ever(UDDef) __ k 1 CO. I- I-
118 M9 1505 016 85091761101 Hinoed screw 15/64(28)X1O 1 GOOD- I-
_119“ MF SOAO 591 W4627481101 Knee lifter rock Shaft arm _ 1 mm .-

_120 M9 1251 045 8509177HO1 Nut 3/16132) 1 M- II.

121 MG 3080 593 W4610821101 Lifting lever connecting rod 1 Emu-III

_122 MG 3051 594 W482314<301 Knee Hfter bell crank complete 2 1 mmI--IIII

123 MG 3081 729 W464022H02 Knee lifter bell crank SpringL___ 1 00am:

124 M9 1104 003 8509264HO1 Screw 11/64g40)><12 2 m

125 M9 0414 060 W502957H03 Ugger thread releasing 9m 1 00400 1 I-
126 M9 1223 015 W487004H01 _ Hinged screw 3/16(25)x6.2 1 Op 4 , 1' m

1_2J_ MG 3081 222 W483465H01 U-per thread releasm- 'cam 1 OO ‘

128 MG 30Ao 154 W483466H01__ Gu1de plate 1 ,1, A -

'“129 M9 1109 002“” W500511110'1 . Screw 11/64(40)><7 2 0'0 T i

'_1‘30 M9 0704 063 8 5039771101 Presser foot lifting 9m 1 Mo _-I

131 MF 6vo 252 W443698H01 _ Presser lifter 1IQ- . I

A132, M9 1109 001 B 5093391101 Set screw 11/64(40)><8.5 1 OOO@- _

“1‘3? M9 0922 002 W4640161101 Screw 9/64(40)><8 1 mm I

134 MG 1080 256 W464028HO1 Presser foot (Inside) 1 OpiOI-E-I

135 MG 3080 267 W4628871101 Presser bar bushin under 1 0000- =-

136 M9 1102 001 W500489H01 Set screw 11/64g4ogx27 2 @mm_ I

137 MP 60A0 262 w4440111101 2.- _Presser bar 1 GOOD]- --

138M MN 30AO 216 W502468HO1 _______ Thread guide 1 00 = -I

139 M9 1107 002 W5000921101 Screw 11/64 40 x55 1 gm -.

' 140 M9 1508 001 8 509088H01 Set screw 15/64(28)><8 1 Q-m-IIII

141 MG 1080 265 W4535351101 Presser barholder 1 _“III

142 M1: 13vo 259 W461782H01 Presser bars-urin 1 000m I...
143 M9 3201 045 W471438H01 Special nut1/2_(28) __.. 1 mm—III

144 M9 3201 035 B 4090371102 _ Presser regulating thumb screyv‘1/2(28)X43 1 mg-—I}ll

—-l-IIII
- 1 1._ III.

_ 1 1 IIII

_— IIII

-— - - _ E '91::_ __ I

-Ifll II



 

 

     5

(89Ht79l891 29: tel § (1’— “WM

091 69L 89l£9l #5 * (ML)

23

(ssmvsusgng

CSLZSHSL

 

WSINVHOEW 033:! HdeD



UPPER FEED MECHANISM

  

  

 

   

Common Parts

 

 

 

 

 

 

 

 

 

   
 

  
  

 

 

 

 

 

 

 

 

  

  
 

 

 

 

 

 

  
 

 

 

 

 

 

 

 

  
  
     

D . t. . ‘ , 1
escn I 1’1 5) no

No. Parts. Nov Ref. No.
p 0 Am. 55 E g g 1

Req, ‘3 $2 .. $2 1

_151_ 1M9 1801 035 7W502411H01 1 ___ 2 :feedifeggjgtingi§c1ew__9/§2(28)X35: 1 01000

7153: M9 1801 0415: W500009H01 :1:1__1___:1\1u1§__/_§2(28)V______1_ 1 . 1 0000
153 MG 3081 261 W480473H01 Presser re-oulatin bracket 1 0000

1154, M9 1108 001 8 503846H01 __ W W W __VM___§§:t:s_c__rg\fv:11_/§4V(_4Q_)X7515“: 2 01000171

.2159; MG 30A0 833__ W483458H02_ 22, _- WW 0,,,,,,_,_qu.c1|;ft_inu991g,,sbafl99,8009”. _ 0,, 2 OLD 1 I
“L552 MG 30AO 460 W483458H02 Feed liftin rock shaft 1 ‘00 1
1157: M9 1603 003: W501009Ho1 Screw 1/4(24)><16 1 0010
158 MG 3OAO 463 W483457H01 ,2 E??? 11111119 rock shaftflcrank (right) 1 0:0.

159 MG 3080 384 W480485H01 Feed connectino crank rod 1 000 I

1 160 M9 1551 015 W480471H02 Hinged screw M6 PO 75x24 1 010.0fi1
161 MF 60A0 700 W500836H01 Spring for felt stopper 1 0100 1 : _
162 MF 60A1 740 W500738HO1 Felt for feed connec_1iflg_ crank rod 1 0 00

_163:_1M9 _1606 001 85040161101 Set screw 1/4(40)><7 2:000l-i
1641 MS 0325 065__ 35914111105 C-type stop ring 1 01010 01 '
165 MG 30A0 760 W483455H01 Feed 11f11ng_e_ccentrlc 1 010- ‘ 1
166 M9_70607 050: s 562131H04 Washer 6 1 101000
167 M9 1572 045: s 542112H01 _ U-nut6><0.75 : 1 1 01000»

1168 MG 1080 763 W461042H01 Bell crank 1 1010
169 M9 1210 002 w501247H01 _sCrew 3/16(28)><110 2 1:010_ 7 ‘

1170 MG 4181 572 W502462HO1 1:: 1 Spring“ 7 . 1 010001: :1
171 MG 3080 732 W464020<301 s rm Ulde bar comfle 1 @000
172 MG 3080 226 W461057H01 _ Prop up’plate 1 000 0'
173 M9 0301 064 8584412H03 Spnng Pm 2 @0 1 1 :1
174 M9 1110 002 W500294H01 - Screw 11/641401xs :__ 3 000@— 5
175 MG 3081 765 W480467H01 8911 crank guide bracket 1 1010.00 ' ' 1
176 MG 1080 411 W501534HO1 Bell crank guide bLacket block 1 0100001- 1 T I

177 M9 0507 063 W502457H01 Bell crank ulde 1n 1 01000 ! ‘ *
178 M9 1681 015 W480472H01 Hinged screw 1/4(40)><12 1 0100...'
129 MG 1080 910 ,,-W45Z552H01 __ 7 _Eg_ed 11ftirjgrock _shraft lmk 1 WQO O1 1

180 MG 30A0 462 W488479H01 Uer feed 1.11m rock shaftcrank 1 010 1 ‘

,181 M9 1506 002 W488368HO1 Taper pin 1 010001 1 -:

' “ “ ‘ " “i ’ 1 -.=.
910 MF _ ,_ W488478601 Feed lifting rock shaft comp1ete 1 4310 I-—=I

- _ 1 1E_ I

1 ‘ r _-I



 

06!.

mt

 
 

OOZ Lo: zoz 892 (802)

 
INSINVHOEW 033d HEddn

 

W:
Ell

ZtZ

 

OLZ

 

[-90.61

 



 

 

 

  

 

 

  

 

 

 
 

 

 

 

 

 

 

  

  

 

 

 

 

 

 

 

 

 
 

  
  
   

  

 

 

    
  

 

     
  
  

 

UPPER FEED MECHANISM

_
Cogmon Parts _

Fig

Description a: tn‘ '

No Parts No Ref No. Amt. E E E, E .-

R69 9 9 9 92

786 M9 1108 001 B 503846H01 _ _____ setscrew 1'1/§4(9Q)><5.5 _ 2 000m

187 “MGWQOB‘Q 287 W466249H01 __ Feed drumshah bushing (right) « 1 0003'-

l§_8__ M9 1603 003 W501009H01 Screw 1/4(24)><16 1 000

1§9 , M63080 465 W462666HO1 V 7 Feed dnvmg rock shaft crank 1 000 I

190 M9 1802 045 AB 50£§961H01 H _ _» Nut 9/32(_28).. 1 OOO

_1_91 MG 3080 954 w324564Ho1 Feed dnve connecting link 1 000 I

192 M9 1893 915 HW454870HO1 2,2 ,2 __ Hinged screw for connecting rod 9/32(28)><26.1 1 O O O O

193 MG 3080 285 W457554H01 Feed driving shaft bushingfleft) 1 0000[ V

194 MG 30EO 410 W488427GO1 Feed connecting sliclk block complete 1 O O__
m-.-“ M"

I

I196 MG 30A0 950 W483462H01 Feed connecting rod lever 1 400 E!‘

197 MG 3080 295 W461085H01 Waikin foot uide link 1 1600 _

198 MG 3082 273 W480470H02 Feed arm 1 OOOIflII

1.99 M9 0219, 002,, 8 50927181012 2 ,, a ,SCFEW,,91§3§£9)?SZ, c_ 2 10mm
.200 MG 1080 294 w321338H01 Walktn foot 1 GOOD I E

ELEM? 93,15,950 W3§0469H01 _ .__,W,a,sher ,__ , 2 COOK“ —
«202 MG 3OAO 296 W483464HO1 Walking foct guide bracket 1 00 m

203 M9 1112 002 w501889H01 Screw 11/64(40)><12 2 OOO _

:204 M9 0922 002 W464016H01 _ Screw 9/64(40)><8 1 OOQE A

205 M9 1681 015 W480472H01 Hinged screw 1/4(40)><12 ”““““ 1 00,01” +

~2_06 MG 30AO 910 W483495H01 Walking foot connecting link 1 OO1 ‘

207__ M91601 O36 A_W487003,Ho1 fl _, _,.._,_2.____e_...2_ Teger screw VWOJKE __ 1 0Q 1 7

7208* MG 30AO 530 W483463H01 Ftrng pin _ ‘ 1 OK) 4! j

209 M9 1508 001 8 509088H01 Set screw 15/64 28)><8 1 OO1 ‘

7210, M9 1801 045 W501058HO1 V Nut1/4(2_¢Q 1 0008!”

211 M9 0617 050 s 562111H01 Washer 1 Opp

212"" MG 3080 464 W464053H01 Feed drivin rock shaft crank (left) 1 00 II-

213 MG 3080 467 W461080H01 Feed driving shaft (upper) 1 CO I _J

214 M9 0401 061 W501209H01 Taper pin 1 go i

905 MG 3050 467 w34sosseo1 Feed driving shaft com-lets 1 O O I I

_ A, I III-III:

Illlll—
 
 

I   
 

 

_._. Q A ”E-

 Ellllil "'



 

 
ozz SET if

8LZ£lZ

 

WSINVHOEW 033:1 HEMO'I



LOWER FEED MECHANISM

  

Common Prerts
 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

F1 .

9 Description m no

No Parts. No Ref. No. Amt- E '15 g g

Req. S S .“2 ‘2

216 MG 3vo 281 W484831HO2 Feed bar 1 I.“

_ 1 MG 37A0 281 W483498601 Feed bar _ . 1 O _

217 M9 0806 002 B 508857H01 Screw 1/8(44 X6 2 O O O O

215:, MF 1040 104 W462604H01 ..... _ , 2 7 7,W,EagegvgrggvmwwwWWW _ 1 [m I]. J“ _

A 219 MG 30A0 283 W483497H01 _ feed garjiolder stud 1 O Q

220 M9 0505 065 s 592411H05 E~type Spring 1 OOTO E

221 M9 1110 002 W500294Ho1 -7 7 Screw 11/64(40)><8 2 0000 '

_222 MG 3OAO 491 W488442H01 -Feed rock shaft 1 OO 1 J

223 M9 1603 003 W501009H01 Screw 1/4(24 x16 1 000 O

_2_24 M9 0904 060 W502476H02 “w“ Pin for feed lifti_ng rock shaft crank 2 EEO Q +

1225 MG 3080 306 W480463H01 Feed lifting & rock Shaft crank 1 ObO‘Q Q i I

_2_26 MF 70A0 352 w4764221-101 (,ollar 1 CO

227 M9 1602 001 W500036H01 VWVSth screw 1/4140)><4 2 OO -—

228 _ MG 3OAO 285 W483472H01 _ __ k W“ feed rogk__§haft bushing 1 09 2.-“ 17%:

_2_29 M9 1513 001 B 509060H01 Set screw 15/64 28 X10 1 0010 O l

7 230_ M9 1516 002 w502945H02 Screw 15/64(28)><8.5 2 OO. _ _

231 M9 2403 034 W464015H01 Feed lifting rock Shaft screw 3/8(28)><35 2 900 QT _

_232 M9 2402 _045 13 509118HO1 Nut 3/8(‘28) 2 OO O O

233 MF 60AO 460 «W8211790H01 Feed lifting rock shaft 1 OO O Q 1

11234 MF BOEO 276 W484828603 , Feed lifting rock shaft crank complete (left) 1 010% P

295 M9 1203 002 B 509178H01 Screw 3/16(28 x5 2 O O O O

236_ MG 30A0' 278 W483499H01 Feed rock Shaft crank (left) A 1 7 Q Q‘

237 M9 3001 052 W502467H01 Feed rock Shaft bushiqg washer 1 00 Q I

238 M9 0315 065 S 591411H15 C-t e stop washer 1 GO

239 MG 3041 285 W488434Ho1 Feed rock shaft bushing 1 -I‘

I

  

I
l
l 1

I
1

  

 

—1R——-

A
d
d

.
0 a
)

       
I

l
-

:
I

I
I
I



   

—l.L-—

 

  

    

"—6172
g 893

v 092 ng 393 l '
§

‘ w
I ‘

‘ _ \ ,

‘ ~.., 1'

7/ M'” J \

  

 

WSINVHOBW MOOH SNILVLOH 1? .LdVHS MOOH



HOOK SHAFT 8: ROTATING HOOK MECHANISM

 

 

 

 

  

 

 

 
 

 

  

 

 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

Common Parts

Fug ‘ l

Descriptlon a, no

No. Parts. No. Ref. No. Amt E E I g

Her: 59 .‘2 3‘? 2

241 _ MF_10A0 229 W462633H01 ‘ 2, Rotating hookwposltuonerw 7 1 O Q—_

_ MF 20A0 229 W468837H01 Rotating hook pQ§ItIoner 1 1 Olmwfl

__2_4_2_ M9 1118 002 B509061H01 Screw11/64(40)><10 1 00.—

_243 MG 30AO 450 W483493H01 Rotatmojtoolt shaft _ 2, > 1 GO-

244 , MF_ 10A0 352 B 422844HO1 Collar for rotating hook shaft 1 CO

245 MF 60AO 740 w500042H01 Felt 1 000

246 MG 3780 452 W462738HO1 Rotating hook shaft bush1ng(nght) 1 [ml-@- E

_247 M9 1117 002 8503844H01 Screw 11/64(40)><13 1 OEDEIIE

248 M9 1503 001 B 508971H01 Set screw 15/64 28 x45 2 OMS-l—

249_. M9 0801 006 W487008H01 SotewM3x0.35><9,5 - 1 I-—

250‘A49Hag/.10 700 W487009H01 _Sprlng . _ 1 =

3,51- MG 30A0 451 W349728601 Rotatmg hook shaft bushing (left) 1 -.

2_52_ M9 1103 002 13509062H01 Screw 11/64(40)><5 2 Cpl-El

253 JF 2280' 120 P 975031X01 Rotating hook complete HSL-AN 1 O_ , T

MF 2530 120 P 975032x01 Rotatin hook comglete HSM—A 1 O-"—-

254 MF 10A0 123 W462632H01 7 Bobbm 1 Ea__

A -_ MF 2580 123 W470215H01 Bobbin 1 O

255 MP 10EO 125 W461742601 Bobbin case complete 1 O O. a.

__ MF 2550 125 w473391H01 Bobbin case complete 1 O 1

III

_

Ill

 
 
 

 

 

  
 

 

  

 

  

I
I

I
I
I

 

 
 1

I
I
—
I
I

.
-

    r

j

.  



OILLUBRICATIONMECHANISM

 

 %‘g@278

(277)279Il

(277M277)

 

F“m‘rm,N
“£09444mm,g,



OIL LUBRICATION MECHANISM

\

 

 

 

 

  

 

 

cammaa vans;
T__

   
 

 

 

 

 
 

  

 

 

 

 

 

 

 

 

 

 
 

 
 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

  
 

 

  

 

 

 

 

 

 

 

Flg
1 i i

Descnphon m! 1
No Pans. No. Ref. No.

g; 1

93!

3263.61F L952 148,_2yv_46:12.2_3_0912 o»1 w,!9£.$2,5135 2 1 O1 ~
2672777 MF760A757 740 wsoo906H01777 7 -‘ {13717177592797.1371 7 7 77 77 7 1 OT 1

”263“ ’MG 4'1'8‘0'7’32”’"”W47144815101 Cap for oaler 1 Or T

77270571777 M9 05017770377 79 51213171141177 7 77 7 7 s7317ew M75><1277 777 7 77 27 .

77265 M9 0570 707790 77wso2078H0177777 1510919333977777777777777 77 2 ‘

906 MF 60E1 711 W482329602 Arm shaft bevel gear box complete 1

2§§_ M9 1109 002 77v7v7500511H0177777 7_777_ _ Sggg7w711,/E7s:1(40)x7_77_777 2

“26.7,, 91152229692191 YflfifiéfiLSHQ,‘ 0" rese'vjr 99"” ("9612, 1
7268 MF 60A4 74o W500905H01 Felt for 0.1 {ésewcu ” "’1

269 MG 3vo 139 W447200H03 _ _ 77 77071717resewon (right) 1

270 MF 1OE_2_]_48 W464039H01 _ 7 77011 wick ¢25x100777 1 _
271 MN 1OA4 742 W462905HO‘I Cap for 01|er 4

727277 MG 30110773407 W4629§f1|j937 7 7_ 7 Felt for Oller ”75735 77 7 77 7 3 17
277277_1£76580 690 ws01200H01 7___7_777_77777__77 777 gimpe holder 7 7 1 1

_27_3_ M9 0920 002 w501523H01 Screw 9/64(40)><65 1 1 1

902 ' MG 51E0_Z127 “1181406601 77__ ___ 7v Hook shaft bevel geaympox cgmplete 1 .017 i H!

276 MG 42AO 689 W487120HO1 Pige holder 1 O -l
MG 43A0 689 W487120HO2 777____7 7___777 77 7 791,39 h7q1der77777 _ 1 O -

77277777M9 1101 00477 w4eee10H017 7 Screw 11/64(40)><8 7_ 5 010 i”
278 MG 42A1 691 W483469H02 Gasket for oil reservoit 1 OO _

72797 MG 30A1 139 W48347OH01 7777 __ 77 «7 Oilreserv01rm7 1 an :

2799 _MN 1OA5 740 W462954HO1 7777 7 Felt 1 OO ’ :

W’flL—mwbw1_- ‘
283 ____\_/\_/464027H02 -222 ________7_7 7 77777W7o770| yarn 1 ’7) O '

287977 M9 1104 003 B 509264HO1 7777 7—77 77777777777_‘__§crew 11/64771401x172771

284 MP 10A0 689 W444230H01 P1 9 holder 1 OOO

__2_8§ M9 1102 045 w501097Ho1 7 Nut 11/64140) 77 77 1 OOO

2-867 MF 70A077731 W482323H01 77 7 7 777777 7 0.1 p1pejf3><9f§2><580 777777777777 1 OO
 

  _l
ll
fll
i@

E
E
E
:
“

    



€08

ZOE—w

Los———————@

908

 
808

 

£62   963 962 lSZ

SBIHOSSBOOV 1? X08 ABOSSEOOV

-lZ—



  

\., -

ACCESSORY BOX & ACCESSORIES “

 

Common Parts
 

 

 

 

     

 

 

 

  
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  
 

 

   
     

F V

r

19
Description Amt m m i

No Partsr No. Ref No.
‘ E E g g ‘

Rec. 2 e e 9 i

2917 MF 60A0 749 P 833000xo1 2, , Argggssory box ,, ~ 1 OOO I

292“ MG 4080 419 W481654H01 3* __‘ fi__ ‘ 7...,2 -2 Vibration preventing rubber 2 OO_ I

293 MG 4031 419 W481655H01
Vibration oareventin rubber 2 OO I

294 MM 1OA1 101 B422776H01 7 __ VSpanner A"- 1 OO O. r

2957 MF 2680 101 w322721H01 - Needle plate (352.6)(7mm) ‘1 0g 0

296 3 3170011112
Nail N25 10 go ., Q-

297 MP 10A0104 W462604H01 . Feed‘ dog 1 mi Ili

3&8 MF 83A0 187 W486346H02
Thread take~up spring 1 CO I

299 MF 70A0 550 W467239H02
Hinge rod 2 oo‘ II

300 MP 7OA2 419 W476424H02
Vibration preventing rubber for hinge rod 2 Q 0.... —

30_1____M9 0507 050 s 562131H04 Washers 2 OEEE-E—

302 M9 0401 041 s 519132H01 ' Screw 45x20 2 omEII .-

303 MF 60A0 137 P 831001X01 on with Oiler _- 1 OOE I 1 I

3914 MB 02A1 608 P 842002X01 fl 7 ,1 Sqrew driver (Small) A _ 1 --. 000 i

305 MB 02A0 608 P 842003x01
Screw driver middle 1 EOO

306 MN 10AO 130 W346040HO1
on poi 1 OO I.

307 _MF 10A0 123 W462632H01
Bobbin 4 O O

MF 2530 123 w470215Ho1
Bobbin 4 IOIE—_

303 ME 83AO 128 8970002H03 _‘ e 4 -n:h“

_______ MG 37A0 128 3 9700051107
Needle DBx17 322 4 I — I

II-

-
IIII-_—I

_
-IIIIIIIIII

I-I———

-IIII_-I

____
HI I-III

‘ I —

I I-

- IE:I I

_____

I III

—— - r .l:I —

ll 1 I'2 I

I II —I  



1,!

K}

LLE 

‘ SEIHOSSBOOV HEHiO ’9 NVd 'IIO



OIL PAN & OTHER ACCESSORIES

 

 

A_T_A,_

  

 

Common Parts

 

 

 

 

 
 

 

 

 
 

 

 

 

 

Fig.

n l n '

N0 Pans. No Ref No. Desc pto Am“ E E 9:0 E

Req e 2 e ‘3

311 "V O l '0 ' " H XI Bobbin winder complete 1 O{ O.__

_ MF 67E0 190 P 992004x01 Bobbin winder complete 1 O “-

312 M9 1101 004 W466810HO1 Screw 11/64(40)><8 ‘3 000——

:08 2050 6 W341 68 601 1-5.

MV 02120 776 W338205601 7 1 0L .

313 M9 1506 004 W467868H02 Screw 11/64(28)><8 1 000

314 MF .vo 7 4 W220627H2 Vinyl covor 1 mp-

315_ M9 0401 040 $519131H04 Screw 45x32 4 000

909 MF 60E1 727 Knee lifter complete 1 O 010

EMS 42120 131 W344933602 01! pan 1 CO

317 MF 60A0 608 W319408H01 Screw dnve (large) 1

 
 

 

 

 
 

 

 

E

 

 

 

 

 

 

 

 

 

'
! i
l
l

I
! !

 

L
.1

.

  

  
       



  

OWEW



 



 

{
\M/

   


